
North American Oil Sands CorporationNorth American Oil Sands Corporation
A wholly-owned affiliate of StatoilHydro ASAA wholly-owned affiliate of StatoilHydro ASA

Upgrader ProjectUpgrader Project

Volume 1

Volume 2

Volume 3Volume 3

Volume 4

Volume 5

1 INTRODUCTION
2 APPLICATION FOR APPROVAL
3 THE PROJECT
4 INFRASTRUCTURE, UTILITIES
 AND OFFSITES
5 ENERGY AND MATERIAL BALANCES
6 ENVIRONMENTAL MANAGEMENT

7 C&R PLAN
8 SUMMARY OF THE EIA
9 SOCIO-ECONOMIC SUMMARY
10 PUBLIC CONSULTATION
11 LITERATURE CITED

1 IMPACT ASSESSMENT APPROACH

2 AIR

3 NOISE

4 HEALTH

5 HYDROGEOLOGY

6 HYDROLOGY

7 SURFACE WATER QUALITY

8 FISH AND FISH HABITAT

9 SOILS

10 VEGETATION

11 WILDLIFE

12 BIODIVERSITY
[...]
from the Upgrader must be treated to an acceptable standard prior to discharge.  This Application 
is based on using the North Saskatchewan River as a raw water source.  Design of the Upgrader 
is based on water quality from this source.  Prior to full ZLD, wastewater will be treated on-site 
and discharged to the North Saskatchewan River.  

Table 4.3-1 provides a summary of annual average daily water use for Phase 1 and the Project, 
including raw water demand, river discharge, consumption, and water use intensity presented as 
cubic metres of water required to process a cubic metre of bitumen.  Table 4.3-1 values include 
20% design allowance, and a 15% contingency. 

Table 4.3-1 Summary of Upgrader Water Use by Phase 

Phase Phase 1 The Project 
(excluding 

Gasification 1 and 2) 

The Project 
(excluding 

Gasification 2) 

The Project 

Upgrading Capacity (bpsd) 80,000 243,000 243,000 243,000 
River Withdrawal (m3/d) 9,500 17,187 31,158 39,500 
River Discharge (m3/d) 4,814 2,550 4,306 0 
Net Water Consumption (m3/d) 4,686 14,637 26,852 39,500 
Water Withdrawal Intensity 
(m3 water/m3 bitumen) 

0.25 0.44 0.81 1.02 

Water Consumption Intensity 
(m3 water/m3 bitumen) 

0.12 0.38 0.70 1.02 

ZLD Employed No Yes – select streams Yes – select 
streams 

Yes - 100% 

 

The water withdrawal intensity for the Project, at 1.02 m3 water/m3 bitumen, is higher relative to 
other upgraders proposed for the AIH because North American is including two stages of 
gasification.  Gasification increases net water consumption without increasing bitumen processing 
capacity.   

Development of the Project excluding Gasification 2 provides a benchmark for comparison to 
other proposed AIH upgraders.  The water withdrawal intensity for this stage of development 
(0.81 m3 water/m3 bitumen) compares favourably to other proposed upgraders operating with 



 53 December 2007 
North American Upgrader Project 
Volume 1 - Application 

 
 

NORTH AMERICAN 
OIL SANDS CORPORATION 

4.3.1 

similar unit processes, including one stage of gasification.  Table 4.3-1 also provides an indication 
of the significant water that is required to support the gasification processes. 

Water processes for the Project involve: 

• water supply and treatment; 

• wastewater treatment; 

• stormwater control and treatment; 

• water reuse; and 

• fire water. 

A detailed water balance for the Project is presented in Section 5.3.  Figures 5.3-1 and 5.3-2 
provide a summary of the water balances for Phase 1 and the Project, respectively.  Incremental 
water conservation and reuse is phased with Project development, which is reflected by 
increased water recycling in the Project as compared to the Phase 1 water balance. 

Water Supply and Treatment 

The Project requires a reliable water supply to meet the process demands.  All of these demands 
are relatively constant throughout the year, except for cooling water makeup.  Warmer 
temperatures in the summer result in increased evaporation from the cooling towers, which must 
be replenished with fresh water.  Table 4.3-1 shows the anticipated water usage for the Project, 
including the expected variation between annual average day and average summer day water 
usage.  Water will be required for: 

• cooling tower make-up; 

• boiler feed water makeup; 

• hydrogen production; 

• gasification; 

• utility water; and 

• fire water. 

4.3.1.1 Raw Water Supply 

The raw water source for the Project is the North Saskatchewan River.  Average annual day river 
water demand for the Project is 1,646 m3/h, and the Phase 1 river water demand is 396 m3/h.  
Both of these river withdrawal values include a 15 percent contingency factor. 

A river intake structure and pumphouse will be constructed, with a transfer pipeline to the 
Upgrader site.  The intake structure will be designed using modules to enable ease of 
construction, expansion and to minimize disruption of the river.  The location for the intake is 
shown on Figure 1.2-1.  North American is currently negotiating with landowners regarding 
pipeline routing. 



 54 December 2007 
North American Upgrader Project 
Volume 1 - Application 

 
 

NORTH AMERICAN 
OIL SANDS CORPORATION 

North American is also evaluating alternative water supplies that could reduce its requirements 
from the North Saskatchewan River, and is participating in a Northeast Capital Industrial 
Association (NCIA) committee regarding regional water issues.  North American is supporting the 
following: 

• A study by Strathcona and Sturgeon Counties for a regional industrial water system; and  

• Discussions with EPCOR to supply treated effluent from the City of Edmonton Gold Bar 
Wastewater Treatment Plant for reuse by upgraders located in the AIH. 

A Water Act application for an annual average day withdrawal of 39,500 m3/d (14,417,500 m3/y) 
of water from the North Saskatchewan River is included in Appendix C. 

4.3.1.2 Raw Water Treatment 

At the Upgrader, the raw water treatment system has been designed to meet the minimum water 
quality requirements for utility and fire water.  Subsequent treatment will be required on a 
process-specific basis.  The raw water treatment involves the addition of a coagulant with pH 
adjustment upstream of the raw water pond, to assist in the gravity settling of suspended solids.  
Sodium hypochlorite is also added to the raw water upstream of the raw water pond as a 
disinfectant to reduce biological growth in the pond.  The raw water pond will be lined and have 
two cells.  Raw water flows into the first cell which provides one day of residence time and is used 
to settle suspended solids.  Water then flows into the second cell providing approximately 
13 days of storage in addition to the water required for fire fighting requirements.  The cells will 
require periodic removal of settled solids for disposal at an appropriate landfill. 

On-site raw water storage provides protection from potential exclusion periods from the river due 
to low in-stream flow, and periods of high suspended solids associated with spring runoff. 

Settled raw water from the raw water pond will be pumped to the various upgrader processes 
through a distribution network.  Water required for boiler feed makeup and hydrogen production 
will require additional treatment, including ultrafiltration, reverse osmosis, ion exchange, and 
deaeration. 

4.3.1.3 Potable Water Supply 

North American is currently coordinating the supply of potable water for the Project with 
Strathcona County.  Strathcona County will construct the necessary off-site infrastructure to 
utilize potable water from the existing Vegreville Corridor potable water forcemain, including the 
distribution pipeline. 

At the North American site, potable water will be stored in a tank with minimum 1-day capacity.  
Potable water will be pumped from the tank and distributed throughout the Upgrader site.  
Sodium hypochlorite will be added to meet provincial and federal potable water standards.   

4.3.1.4 Water for Construction Activities 

For the initial construction period, North American will use a variety of water sources.  Initial 
construction will utilize stormwater collected from the site and excavation dewatering.  Water 
requirements that exceed the capacity of these supplies will be obtained from the potable water 
supply.  Water during construction will be required for the concrete batch plant as well as for dust 
suppression and soil compaction.  Following Phase 1 start-up, subsequent construction water will 
be provided by the utility water system. 



 55 December 2007 
North American Upgrader Project 
Volume 1 - Application 

 
 

NORTH AMERICAN 
OIL SANDS CORPORATION 

4.3.2 Wastewater Treatment 

A treatment facility will be provided on-site to treat the following major wastewater streams prior 
to reuse and/or discharge to the North Saskatchewan River: 

• cooling tower blowdown; 

• boiler blowdown; 

• desalter wash water; 

• excess stripped sour water; 

• gasification wastewater; 

• ultrafiltration backwash; 

• reverse osmosis reject; 

• ion exchange regeneration waste; 

• miscellaneous process waste streams; 

• stormwater; 

• potentially contaminated stormwater; 

• contaminated water; and 

• sanitary waste. 

4.3.2.1 Wastewater Segregation 

The Upgrader waste streams have varying degrees of water quality.  Impurities include dissolved 
solids, oil and grease, biodegradable organics, nitrogen, phosphorus, sulphides, cyanide, and 
phenols.  To optimize the wastewater treatment facilities, the wastewater streams are segregated 
into organic and high Total Dissolved Solids (TDS) streams.  The organic waste streams typically 
contain oil and grease and other biodegradable contaminants; they will be treated separately from 
the high TDS waste streams.  For Phase 1, all of the excess treated waste streams are directed 
to the effluent pond, for temporary storage prior to discharge to the river.  However, for the 
Project all of the waste streams will be reclaimed by a ZLD evaporation process and recycled. 

Organic Wastewater Treatment 

The organic waste stream includes desalter wash water, potentially contaminated stormwater, 
oily wastewater, and sanitary wastewater; these combined streams will be treated by the 
following processes: 

• desalter break tank (initial skim tank for desalter wash water); 

• skim tanks; 

• dissolved gas flotation; 



 56 December 2007 
North American Upgrader Project 
Volume 1 - Application 

 
 

NORTH AMERICAN 
OIL SANDS CORPORATION 

• membrane bioreactor equalization tank; and 

• membrane bioreactor. 

Excess biological solids from the membrane bioreactor will be treated by aerobic digestion 
followed by digested biosolids dewatering, prior to off-site disposal. 

High TDS Wastewater Treatment 

Wastewater streams that have elevated TDS, including boiler and cooling tower blowdowns, 
excess condensate, reverse osmosis reject, and neutralized ion exchange waste will not be 
treated by the organic wastewater treatment process unless they are contaminated by 
hydrocarbons.  These streams have little or no organics, and typically do not require treatment 
prior to river discharge.  For Phase 1, all of the high TDS streams will be discharged to the 
effluent pond and blended with the treated organic waste stream, unless contamination is 
detected.  As the Upgrader expands from Phase 1 towards the Project, ZLD treatment of targeted 
high TDS streams will be phased in.  Eventually, the Project will incorporate ZLD treatment of all 
waste streams.  However, for the first stage of ZLD, North American will segregate the reverse 
osmosis reject and neutralized ion exchange waste streams for treatment with an evaporator.  
The distillate from this first stage of ZLD will be recycled as boiler feed makeup.  Targeting these 
high TDS wastewater streams for the first stage of ZLD will reduce the risk of elevated TDS 
concentrations in the river discharge as the overall volume of wastewater from the Upgrader 
declines.  Contaminated high TDS wastewater will be diverted to the WWTU for treatment. 

The evaporation process will produce a concentrated brine waste that will be disposed of off-site 
in accordance with regulatory requirements.  North American is currently investigating other 
disposal options, including on-site crystallization. 

Raw Water Treatment Waste 

The ultrafiltration membrane system used as part of the raw water treatment process will 
generate a waste stream associated with backwash.  This waste stream, which contains 
suspended solids, will be directed to the first cell of the raw water pond to allow suspended solids 
to settle, and the clarified water recycled. 

4.3.2.2 Wastewater Discharge 

Table 4.3-2 provides a summary of the wastewater discharges from the Project, which includes a 
20% design allowance and a 15% contingency.  Complete ZLD will be employed to treat all waste 
streams for the Project, eliminating discharge to the North Saskatchewan River.  The maximum 
average annual day river discharge will occur during Phase 1.  Incremental water reuse and the 
implementation of ZLD treatment of targeted waste streams with Upgrader development will 
maintain average annual day river discharges at or below Phase 1 levels as the Upgrader is 
expanded. 

For Phase 1, treated wastewater will be discharged from the effluent pond to a diffuser in the 
North Saskatchewan River via a new discharge pipeline.  The submerged diffuser will provide 
efficient mixing of the effluent in the river channel.  The construction of the in-channel diffuser will 
require the use of a temporary coffer dam, which will follow Provincial guidelines that govern 
allowable in-stream construction activities and seasonal schedule.  The completed outfall diffuser 
will not result in permanent alterations or diversions to the river. 

The location for the outfall diffuser is shown on Figure 1.2-1.  North American is currently 
negotiating with landowners regarding the proposed wastewater discharge pipeline routing.  It is 



 57 December 2007 
North American Upgrader Project 
Volume 1 - Application 

 
 

NORTH AMERICAN 
OIL SANDS CORPORATION 

expected that the treated wastewater pipeline will follow the same right-of-way as the raw water 
supply pipeline.  The treated wastewater outfall diffuser would similarly be installed downstream 
of the proposed raw water intake. 

The effluent pond will have short-term capacity to retain effluent in the event that it does not meet 
effluent discharge criteria.  In the event of contamination, the effluent pond will be recycled to the 
WWTU for additional treatment.  The discharge from the effluent pond will be monitored for 
temperature, pH, flow rate and other parameters as directed by AENV.  A composite sampler will 
be used for daily analysis of the river discharge. 

Table 4.3-2 Upgrader River Discharge 

 Phase 1 The Project (excluding 
Gasification 2) 

The Project 

Waste Stream AAD 
(m3/h) 

ASD 
(m3/h) 

AAD  
(m3/h) 

ASD  
(m3/h) 

AAD 
(m3/h) 

ASD 
(m3/h) 

Biox Effluent 108.4 108.4 0.0 0.0 0.0 0.0 
Boiler Blowdown/ Ion 
Exchange Waste/ RO reject 69.2 69.2 36.5 36.5 0.0 0.0 
Cooling Tower Blowdown 23.0 45.4 142.9 282.1 0.0 0.0 
TOTAL 200.6 223.0 179.4 318.6 0.0 0.0 
Notes: 
AAD = Average Annual Day 
ASD = Average Summer Day 
 

4.3.3 Stormwater Control and Treatment 

Stormwater will be collected and retained on-site through a network of drains, ditches and ponds.  
Figure 4.3-1 shows the conceptual drainage plan for the Project.  There are no watercourse 
diversions on the site associated with the Upgrader.  Local drainage south of the CN rail line will 
be directed to ditches along Range Road 211, to enhance existing wetlands on the north portion 
of the Project site SE 2-56-21 W4M.  Stormwater will be contained on the site using a 
combination of berms, ditches, ponds and site grading.  The ponds used to temporarily store 
stormwater collected from the developed areas of the site will be lined to prevent accidental 
contamination to underlying groundwater. 

Stormwater collected on the developed areas of the Project site is categorized as either 
potentially contaminated stormwater or oily stormwater.  Oily stormwater is generated within the 
processing areas, which are surfaced with concrete/asphalt to prevent infiltration. Oily stormwater 
is collected in a network of sewers, and directed to the lined oily water pond. Potentially 
contaminated stormwater is generated within the developed areas of the site that are outside the 
processing area boundaries. Potentially contaminated stormwater drains through a series of 
surface ditches to the lined potentially contaminated pond.  Oily stormwater is treated in the 
WWTU.  The potentially contaminated pond contents are treated in the WWTU if hydrocarbon 
contamination is detected; otherwise, clean potentially contaminated stormwater is either recycled 
to the raw water pond to supplement raw water requirements, or discharged through the effluent 